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This certificate is issued in accordance with the laboratory accreditation requirements. It provides traceability of measurement to recognized
National standards, and to the units of measurement realized at the NIS or other recognized national standerds laboratories. This certificate
May not be reproduced other than in full by photographic process. This certificate refers only to the particular item submitted for testing
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Results
Sample Identification: Coated Polyurethane Fabric

Test Method : ASTM D4355
Environmental Conditions: Temp= (60 £2) °C and RH (50 £ 3) %
Equipment Used:

T'ensile testing machine (traceable to SI units via NIS)

[lluminant used: Mercury —ARC Lamp (UV lamb) (traceable to SI unit via NIS)
The sample was tested for exposure to UVA 5.5616 m W/cm? and UVC 3.0782 m
W/cm?” up to 15 hours under standards ambient conditions.

The reported results are the average of at least 3 samples for each exposure time.
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The samples were not affected for tensile strength when compared to the control
sample. (Within £ 0.4 standard deviation of the readings).

The samples were not affected for elongation % when compared to the control sample.
(Within £ 0.3 standard deviation of the readings).
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